
 

 

 

 

FINAL UTILITY REPORT 

FOR 

INDEPENDENCE COMMUNITY 

ELBERT COUNTY, CO 
CASE NO. FP-16-0005 

 

 

 

 

 

 
PREPARED FOR: 

 

CRAFT BANDERA ACQUISITION COMPANY, LLC 

1787 SOUTH BROADWAY, SUITE 200 

DENVER, CO 80210 

PHONE: 303.601.8315 

CONTACT: RANDY ROBERTS 

 

 

 

PREPARED BY: 

 

CORE CONSULTANTS, INC. 

1950 W. LITTLETON BOULEVARD, SUITE 109 

LITTLETON, CO  80120 

PHONE: 303.703.4444 

CONTACT: ROB HANSEN 

CORE PROJECT NUMBER: 15-054 

 

 

 

APRIL 27, 2017 



 

 

 

 

CONTENTS  
I. General Location and Description ...................................................................................... 2 

II. Proposed Development ....................................................................................................... 3 
[...]
Section 500 – Sanitary Sewer Facilities combined with a few conservative 

assumptions.  The Water Resource and Recovery Facility on site will be sized to 

adequately treat all downstream capacity from the Independence Community. 

 

Specifically: 

 

• Design Flow’s (Average) 

o Residential – 90 gallons/capita/day 

▪ Assumed Density of 3.1 / Unit 

o Elementary Schools – 13 gallons/student/day 

▪ School projected 750 students 

• Peak Flow Factor (Range 2.5-5.0) 

o Assumed 5 

• Min Pipe Grade – 0.5% 

• Infiltration 

 

All proposed sanitary sewer pipes were sized for peak flows. Peak flows were 

determined by multiplying the average day flow by the peaking factor 

mentioned above to be the max of 5.  

 



 

 

 

IV. Potable Water  
 

A. PROPOSED WATER DISTRIBUTION SYSTEM 

The potable water system was modeled using WaterCAD software.  The 

WaterCAD runs are included in Appendix B.  A Node Map is located in Appendix 

A.  Simulations were run for the following scenarios with the corresponding 

minimum allowable pressures.  A summary of the results is presented on the 

following page in Table 1. 

 

• Max Day 

o 40 psi minimum 

• Peak Hour 

o 40 psi minimum 

• Max Day + Fire Flow 

o 20 psi minimum 

 

The entire site can be served with a single pressure zone.  The booster pump 

system will be designed to maintain a hydraulic grade of 6790ft.  Static pressures 

are anticipated to be between 43psi and 125psi in accordance Elbert County 

Criteria.  All phases meet the minimum fire flow and provide two points of 

connection.  

 

TABLE 4.1 – POTABLE WATER MIX/MAX PRESSURES 

Scenario 
Minimum Pressure Maximum Pressure 

Node Pressure (PSI) Node Pressure (PSI) 

Max Day  J-39 77 J-14 122 

Peak Hour  J-39 76 J-14  122 

Max Day + Fire Flow  J-39 31  J-14 117 

 

 

B. PROPOSED WATER DISTRIBUTION SYSTEM 

 

a. WELLS 

Independence Community’s initial potable water supply will be from two 

Denver Basin ground water wells.  The two wells will be drilled into the 

Arapahoe and Denver aquifers.  The two wells provide redundant sources for 

potable water and combined are expected to produce approximately 300 

gpm of water.  The wells pump into a Well Facility building that will contain 

equipment to meter the flows and add disinfectant (liquid sodium 

hypochlorite).  An on-site diesel generator will provide emergency back-up 

power.   

 



 

 

 

b. POTABLE STORAGE TANK 

Independence Community will store its potable water in an above-grade, 

prefabricated concrete tank.  The first tank will have a volume of 400,000 

gallons, which is enough storage for maximum day demand of Filing 1 plus 

two hours of fire flow supply (based on 1,500 gpm).  The potable storage tank 

will have separate inflow and outflow pipes to prevent short circuiting.  A 

second water tank will be provided for the ultimate project buildout. 

 

c. BOOSTER PUMP STATION 

The Independence Community potable storage tank will be above-grade, 

but will not be an elevated tank.  Consequently, it will not have the elevation 

required to provide adequate pressure to the entire potable water 

distribution system.  As a result, a Booster Pump Station will be constructed to 

pressurize the system.  The Booster Pump Station building will be combined 

with the Well Facility and have a bank of pumps to supply a range of 

flowrates, including fire flow.  An on-site diesel generator will provide 

emergency back-up power.  

 

V. Irrigation 
 

A. PROPOSED IRRIGATION DISTRIBUTION SYSTEM 

The irrigation system was modeled using WaterCAD software.  The WaterCAD 

runs are included in Appendix B.  A Node Map to is in Appendix A.  A simulation 

was run for the Peak Hour scenario maintaining a minimum of 40psi.  The entire 

site can be served with a single pressure zone.  The booster pump system will be 

designed to maintain a hydraulic grade of 6790ft. Static pressures are 

anticipated to be between 43psi and 125psi. A summary of the results is 

presented below in Table 2. 

 

TABLE 5.1 – IRRIGATION MIX/MAX PRESSURES 

Scenario 
Minimum Pressure Maximum Pressure 

Node Pressure (PSI) Node Pressure (PSI) 

Peak Hour  J-39 76 J-14 122 

 

B. PROPOSED IRRIGATION DISTRIBUTION SYSTEM 

 

a. IRRIGATION WATER SUPPLY 

Independence Community’s irrigation water supply is the treated effluent 

from the WRRF.  Under the Colorado Department of Public Health and 

Environment’s Regulation 84, treated effluent can be used for irrigation of 

open spaces, parks, and single-family residences.  All of the treated effluent 

from the WRRF will be used for irrigation.  It is possible that in the early stages 

of Neighborhood 1 and during extreme drought conditions, there will not be 



 

 

 

enough treated effluent produced at the WRRF.  Supplemental irrigation 

water will be provided by the potable water wells.  There is enough pumping 

capacity and decreed water rights in the wells to supply water to both the 

potable and irrigation systems.     

 

b. IRRIGATION STORAGE RESERVOIRS 

Irrigation water supply from the WRRF is fairly consistent throughout the year.  

However, irrigation demand peaks in the summer and is non-existent in the 

winter.  Irrigation storage reservoirs will be constructed to account for the 

imbalance of supply and demand.  Initially, Independence Community will 

have two reservoirs with a total volume of approximately 50 acre-feet and is 

sufficient for Filing 1.  The reservoirs will not be jurisdictional and have either a 

clay or synthetic liner to prevent leakage.  The area surrounding the reservoirs 

will be graded so that run-off will not flow into the reservoirs.  Additional 

reservoirs will be added to meet the needs of the planned 920 lots.  It is 

estimated 140ac-ft of storage will be required. 

 

c. IRRIGATION PUMP STATION 

An Irrigation Pump Station will be constructed to provide adequate pressure 

to the irrigation distribution system.  The Irrigation Pump Station building will 

withdraw treated effluent from the reservoirs and pumped into the separate 

irrigation system.  The Irrigation Pump Station will have a screen to remove 

small particles that clog irrigation heads and nozzles.  The irrigation water will 

be disinfected with sodium hypochlorite prior to being pumped into the 

distribution system.   

 

VI. Sanitary Sewer 
 

A. PROPOSED WASTEWATER COLLECTION SYSTEM 

The sanitary sewer system was sized using Elbert County Design Standards.  A 

Sewer Map can be found in Appendix A graphically showing the sewer 

collections system design.  The eastern portion of the project gravity drains to the 

WRRF.  The western portion of the site will require two pump stations to convey 

flow to the WRRF.  

 

The peak flows for the sanitary sewer system are 2.512 cfs and can be found in 

the Sanitary Sewer Calculations in Appendix D2.  

 

B. PROPOSED WASTEWATER FACILITIES 

The Independence Community Water and Sanitation District (District or IWSD; 

currently in formation process) will provide water, irrigation, and sanitary sewer 

services to the development.  

 



 

 

 

The main purpose of the WRRF will be to provide sanitary sewer service for the 

proposed Independence Community development in Elbert County. The 

Independence Community WRRF will further treat the wastewater to meet 

Regulation 84, Category 3 effluent limits and provide reclaimed domestic 

wastewater for irrigation of lawns and landscapes at open spaces, parks, and 

residential properties. Phase 1 of the Independence Community WRRF will have 

a capacity of 0.15 million gallons per day (MGD) and can provide treatment for 

up to 538 single family equivalents (SFEs). Phase 2 will have a capacity of 0.30 

MGD and can provide treatment for up to 1,045 SFEs, which covers the 920 

homes and other community features mentioned above.  

 

The proposed Independence Community WRRF will consist of headworks 

(influent flow monitoring and influent fine screen), sequencing batch reactors 

(SBRs), post equalization (post-EQ) basin, effluent pump station, effluent filtration, 

ultraviolet light disinfection reactor (UV reactor), effluent flow monitoring, and an 

aerobic digester. Treated effluent will be directed via gravity to reclaimed water 

storage reservoirs for eventual reuse in the irrigation system. Additionally, the 

facility will utilize supervisory control and data acquisition (SCADA) systems to 

operate, monitor, and record functions at the facility. Odor control measures will 

also be employed at the Headworks/Filtration Building, and the entire facility will 

be connected to a backup power supply (i.e. generator).  

 

The Independence Community WRRF will consist of a series of treatment 

processes as described in this paragraph. Raw wastewater will first enter a 

headworks building with influent flow monitoring and an influent fine screen, and 

the latter will remove any large debris. The screened wastewater will then flow to 

one of two SBR basins for secondary/biological treatment. The SBR treatment 

process will degrade organics, remove nitrogen, and sequester phosphorus in 

the waste activated sludge (WAS). Clarified effluent from the SBR basins will flow 

via gravity to the post-EQ basin. The post-EQ basin serves to attenuate high flow 

rates from the decant of the SBR basins and peak hour/day flow rates through 

the facility. Clarified effluent will be pumped from the post-EQ basin to the cloth 

media disk filters for further removal of remaining suspended solids. Filtered 

effluent will then flow via gravity through the UV reactor to inactivate pathogens 

and other microorganisms. The disinfected/treated effluent will then flow via 

gravity through effluent flow monitoring to the reclaimed water storage 

reservoirs. WAS from the SBR basins will be pumped to an aerobic digester for 

further degradation of organics and stabilization of biosolids prior to disposal off 

site. 

 

A preliminary engineering report (PER) has been submitted to the Colorado 

Department of Public Health and Environment (CDPHE) and is currently under 

review. When CDPHE approves the PER, the process design report (PDR) for the 

facility will be completed. The PDR will detail every aspect of the facility, 



 

 

 

including site layout, equipment selections, and compliance with the State of 

Colorado Design Criteria for Domestic Wastewater Treatment Works. The facility 

will also be designed in accordance with Elbert County building code. 

 

VII. Conclusions 
 

A. COMPLIANCE WITH MASTER PLAN 

The proposed water and wastewater layouts presented in the report provide 

systems which are in substantial conformance with Elbert County guidelines. 

 

B. VARIANCES 

No variances associated with the proposed water and wastewater design are 

being requested. 

 

VIII. References 
 

A. Elbert County Specifications – Section 400 – Water 

 

B. Elbert County Specifications – Section 500 – Sanitary Sewer Facilities 

 

C. South Adam County Water and Sanitation District Design and Construction 

Standards for Water and Wastewater Facilities 

 

Computer Programs: 

 

D. Bentley WaterCAD V8i SELECTseries 5, 2013 Bentley Systems, Incorporated.  

 

E. Excel by Microsoft, Inc. 

 

 



 utility report for 
Independence residential development 

Elbert county, Colorado 
 
 

 

 

 

1950 W Littleton Blvd | Suite 109 | Littleton CO  80120 | 303.703.4444 

APPENDIX A 
MAPS 

 
A1-VICINITY MAP 
A2-WATER SIMULATION NODE MAP 
A3-POTABLE WATER SUPPLY MAP  
A4-IRRIGATION SUPPLY MAP 
A5-SEWER MAP 

 



SINGING HILLS RD.

HILLTOP RD.

D
E

E
R

 
C

R
E

E
K

 
D

R
.

F
L
I
N

T
W

O
O

D
 
R

D
.

H

I

L

L

T

O

P

 

R

D

.

D
E

L
B

E
R

T
 
R

D
.

BAYOU GULCH RD.

E GRANT RD.

PONDEROSA LN.

E DEMOCRAT RD.

1 inch =        ft.

0 5,000

5,000

10,0002,500

AutoCAD SHX Text
SITE

AutoCAD SHX Text
JOB NUMBER

AutoCAD SHX Text
SHEET NUMBER

AutoCAD SHX Text
SHEETS

AutoCAD SHX Text
OF

AutoCAD SHX Text
PREPARED FOR:

AutoCAD SHX Text
DATE SUBMITTED:

AutoCAD SHX Text
04/27/2017

AutoCAD SHX Text
CRAFT COMPANIES, LLC

AutoCAD SHX Text
15-054

AutoCAD SHX Text
1

AutoCAD SHX Text
INDEPENDENCE - PLANNING AREA 1 VICINITY MAP

AutoCAD SHX Text
A1



R-1

J-16

J-19

J-21

J-24

J-25

J-26

J-27

J-28

J-29

J-30

J-31

J-32

J-33

J-35

J-37

J-38

J-65

J-73

J-74

J-75

J-76

J-87

J-88

P

-

1

1

P

-

1

4

P

-

2

1

P

-
2

5

P

-
2

6

P

-

2

7

P
-3

2

P
-
3
3

P

-

3

5

P

-
3

6

P

-
3

7

P

-

3

9

P

-
4

0

P
-4

2

P

-
4

6

P

-

4

7
P

-

4

9

P

-

8

2

P

-
1

3

8

P

-

1

0

2

P

-

1

0

3

P

-

1

0

5

P

-

1

0

6

P

-
1

0

7

P

-
1
0
8

P

-

1

0

9

P

-

1

2

9
P

-

1

3

0

P

-

1

3

1

P

-

1

3

2

P
-
1
3
3

P

-

1

0

4

P

-

1

3

7

P

-

1

3

9PH 7

PH 1

PH 5

PH 6

PH 4

PH 2

PH 3

J-14

C
A

L
L
 2

-B
U

SI
N

E
SS

 D
A

Y
S 

IN
 A

D
V

A
N

C
E
 B

E
F
O

R
E
 Y

O
U

D
IG

, 
G

R
A

D
E
, 
O

R
 E

X
C

A
V

A
T

E
 F

O
R

 T
H

E
 M

A
R

K
IN

G
 O

F
U

N
D

E
R

G
R

O
U

N
D

 M
E
M

B
E
R

 U
T

IL
IT

IE
S.

SHEET

JOB NO.

CHECKED BY:

DESIGNED BY:

INITIAL PLAN

DRAWN BY:

RELEASE:

OF

C
O

R
E
 A

SS
U

M
E
S 

N
O

 R
E
SP

O
N

SI
B

IL
IT

Y
 F

O
R

 E
X

IS
T

IN
G

 U
T

IL
IT

Y

L
O

C
A

T
IO

N
S 

(H
O

R
IZ

O
N

T
A

L
 A

N
D

 V
E
R

T
IC

A
L
).
  
T

H
E
 E

X
IS

T
IN

G
U

T
IL

IT
IE

S 
 S

H
O

W
N

 O
N

 T
H

IS
 D

R
A

W
IN

G
 H

A
V

E
 B

E
E
N

 P
L
O

T
T

E
D

F
R

O
M

 T
H

E
 B

E
ST

 A
V

A
IL

A
B

L
E
 I
N

F
O

R
M

A
T

IO
N

. 
 I
T

 I
S,

 H
O

W
E
V

E
R

,

T
H

E
 R

E
SP

O
N

SI
B

IL
IT

Y
 O

F
 T

H
E
 C

O
N

T
R

A
C

T
O

R
 T

O
 F

IE
L
D

 V
E
R

IF
Y

T
H

E
 L

O
C

A
T

IO
N

 O
F
 A

L
L
 U

T
IL

IT
IE

S 
P
R

IO
R

 T
O

 T
H

E

C
O

M
M

E
N

C
E
M

E
N

T
 O

F
 A

N
Y

 C
O

N
ST

R
U

C
T

IO
N

 A
C

T
IV

IT
IE

S.

B
Y

D
A

T
E

#

R
E
V

IS
IO

N
S

D
E
SC

R
IP

T
IO

N

K
n

o
w

 
w

h
a
t
'
s
 
b

e
l
o

w
.

 
C

a
l
l
 
b

e
f
o

r
e
 
y
o

u
 
d

i
g

.

D
e
c
e
m

b
e
r
 
2
1
,
 
2
0
1
5
;
 
X

:
\
1
5
-
0
5
4
 
I
N

D
E

P
E

N
D

E
N

C
E

\
D

O
C

U
M

E
N

T
S

\
R

E
P

O
R

T
S

\
U

T
I
L
I
T

Y
 
R

E
P

O
R

T
\
C

A
D

 
U

T
I
L
I
T

Y
 
M

A
P

S
\
F

I
N

A
L
 
W

A
T

E
R

 
N

O
D

E
 
M

A
P

.
D

W
G

;
 
J
F

E
R

R
A

N

C
A

L
L
 2

-B
U

SI
N

E
SS

 D
A

Y
S 

IN
 A

D
V

A
N

C
E
 B

E
F
O

R
E
 Y

O
U

D
IG

, 
G

R
A

D
E
, 
O

R
 E

X
C

A
V

A
T

E
 F

O
R

 T
H

E
 M

A
R

K
IN

G
 O

F
U

N
D

E
R

G
R

O
U

N
D

 M
E
M

B
E
R

 U
T

IL
IT

IE
S.

SHEET

JOB NO.

CHECKED BY:

DESIGNED BY:

INITIAL PLAN

DRAWN BY:

RELEASE:

OF

C
O

R
E
 A

SS
U

M
E
S 

N
O

 R
E
SP

O
N

SI
B

IL
IT

Y
 F

O
R

 E
X

IS
T

IN
G

 U
T

IL
IT

Y

L
O

C
A

T
IO

N
S 

(H
O

R
IZ

O
N

T
A

L
 A

N
D

 V
E
R

T
IC

A
L
).
  
T

H
E
 E

X
IS

T
IN

G
U

T
IL

IT
IE

S 
 S

H
O

W
N

 O
N

 T
H

IS
 D

R
A

W
IN

G
 H

A
V

E
 B

E
E
N

 P
L
O

T
T

E
D

F
R

O
M

 T
H

E
 B

E
ST

 A
V

A
IL

A
B

L
E
 I
N

F
O

R
M

A
T

IO
N

. 
 I
T

 I
S,

 H
O

W
E
V

E
R

,

T
H

E
 R

E
SP

O
N

SI
B

IL
IT

Y
 O

F
 T

H
E
 C

O
N

T
R

A
C

T
O

R
 T

O
 F

IE
L
D

 V
E
R

IF
Y

T
H

E
 L

O
C

A
T

IO
N

 O
F
 A

L
L
 U

T
IL

IT
IE

S 
P
R

IO
R

 T
O

 T
H

E

C
O

M
M

E
N

C
E
M

E
N

T
 O

F
 A

N
Y

 C
O

N
ST

R
U

C
T

IO
N

 A
C

T
IV

IT
IE

S.

B
Y

D
A

T
E

#

R
E
V

IS
IO

N
S

D
E
SC

R
IP

T
IO

N

K
n

o
w

 
w

h
a
t
'
s
 
b

e
l
o

w
.

 
C

a
l
l
 
b

e
f
o

r
e
 
y
o

u
 
d

i
g

.

D
e
c
e
m

b
e
r
 
2
1
,
 
2
0
1
5
;
 
X

:
\
1
5
-
0
5
4
 
I
N

D
E

P
E

N
D

E
N

C
E

\
D

O
C

U
M

E
N

T
S

\
R

E
P

O
R

T
S

\
U

T
I
L
I
T

Y
 
R

E
P

O
R

T
\
C

A
D

 
U

T
I
L
I
T

Y
 
M

A
P

S
\
F

I
N

A
L
 
W

A
T

E
R

 
N

O
D

E
 
M

A
P

.
D

W
G

;
 
J
F

E
R

R
A

N

IN
D

E
P

E
N

D
E

N
C

E

F
IN

A
L
 W

A
T

E
R

 N
O

D
E
 M

A
P

E
L
B

E
R

T
 C

O
U

N
T

Y
, 
C

O

15-054

A2

04/27/2017